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TEST REPORT

CLIENT : WMPS PAVI NG SYSTEMS AUSTRALI A TEST NUMBER : 7-577103-CV
PTY LTD | SSUE DATE  : 16/02/2011
79-81 | NTREPI D STREET PRI NT DATE : 21/02/2011

BERW CK VI CTCRI A 3806

SAMPLE DESCRI PTION Cients Ref: "Rock Pave"
Mar bl e pebbl es coated onto cenent sheeting
Col our: Grey
Appr oxi mate Total Thickness: 15mm

Mat eri al Specification:
Nom nal Conposition: Marble, Polyurethane

Nom nal Backi ng: N A
ASI SO 9239. 1- 2003 Reaction to Fire Tests for Floorings
Part 1 Det erm nati on of the Burning Behavi our
usi ng a Radi ant Heat Source

Date of sanple arrival: 25.01. 2011
Dat e test ed: 16. 02. 2011
Resul t s: CHF (Critical Heat Flux / Critical Radiant Flux)

1 2 3 Mean
Non directional > or equal > or equal > or equal > equal

to 11 to 11 to 11 to 11 kW n2
Snmoke Val ue

Non di recti onal 1 2 3 Mean

4 6 4 5 %m n

Not e: Sanpl e was conditioned i n accordance wi th BSEN 13238-2001 at a
tenperature of 23+/-2degC and Rel ative Humi dity of 50+/-5% for a m ni num of
48 hours prior to testing

No directional properties, three specinens tested only.
Each speci nen was cl anped as supplied by client prior to testing.
The test results relate to the behavi our of the test specinens of a product

under the particular conditions of the test, they are not intended to be the
sole criterion for assessing the potential fire hazard of the product in use
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